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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S Sieve = 92%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 32.45 40.54 26.38 28.91 17.56 20.32
Dry Weight + Tare (g) 25.54 30.94 20.83 22.27 16.16 18.46
Tare Weight (2) 8.37 8.32 8.44 8.59 9.95 10.30
‘Water Content (%) 40.24 42.44 44.79 48.52 22.52 22,79
Penetration {mm) 14.30 17.20 20.40 25.10
LIQUID LIMIT (%) 45
PLASTIC LIMIT (%) 23
PLASTICITY INDEX (%) 22
Sample Type : ubs
Borchole No.  1/34+360 Sample No:  UDS-7 Depth (m):  20.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
= .
Operator : Checked : Authorised Signaroty
Date : f&/bg /2616 Date: 2| ) 2 } { il Date: ‘2/1\’5\ 1 b
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 93%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 19.74 22.68 21.70 23.05 20.56 19.61
Dry Weight + Tare (g) 17.30 19.66 18.41 19.65 18.65 17.84
Tare Weight (g) 9.60 10.51 8.94 10.47 10.14 9.97
‘Water Content (%) 31.69 33.01 34.74 37.04 22.44 22.49
Penetration (mm) 15.60 18.00 21.20 25.50
LIQUID LIMIT (%) 34
PLASTIC LIMIT (%) 22
PLASTICITY INDEX (%) 12
Sample Type : uUDs
Borehole No.  1/48+400 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
’—-..-_\- . .

Operator ! Checked : Authorised Signaroty
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 90%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.19 27.80 29.01 31.74 24.23 22.45
Dry Weight + Tare (g) 21.79 2280 2338 2542 217 2057
Tare Weight (@ 8.55 8.63 8.59 9.71 10.37 9.79
Water Content (%) 33.25 35.29 38.07 40.27 17.41 17.46
Penetration {mm) 14.20 17.10 21.00 24.20
LIQUID LIMIT (%) 37
PLASTIC LIMIT (%) 17
PLASTICITY INDEX (%) 20
Sample Type : UDs
Borehole No.  1/48+400 Sample No:  UDS-5 Depth (m):  14.00
XPLORER Site Ref:  Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
Operator : ; Checked : Authorised Signaroty
Date : h‘/o,’! |2 Date: 2v]3 ) 6 Date: 2 ’\@/) WL
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 95%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 21.01 2297 25.60 25.52 20.85 20.52
Dry Weight + Tare (g) 17.39 19.18 20.51 20.02 18.77 18.78
Tare Weight ® 8.13 9.94 8.96 8.29 8.86 10.58
Water Content (%) 39.16 41.02 44.07 46.89 20.99 21.22
Penetration (mm) 15.20 17.80 22.00 26.00
LIQUID LIMIT (%) 43
PLASTIC LIMIT (%) 21
PLASTICITY INDEX (%) 22
Sample Type : UDSs
Borchole No.  1/48+400 Sample No:  UDS-6 Depth (m): 17.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
Operator : . Checked : Authorised Signaroty
Date : r?/o&}nﬂ{ Date: 21 }ng 3 Date: L\'\ﬂ CREN
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 93%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 26.43 3751 2641 3251 2042 2026
Dry Weight + Tare (g) 22.10 31.50 21.84 25.50 18.66 18.55
Tare Weight (g) 10.00 15.59 10.38 9.00 9.93 10.18
Water Content (%) 35.79 37.77 39.88 42.48 20.16 20.42
Penetration (mm) 14.50 17.60 21.20 25.50
LIQUID LIMIT (%) 39
PLASTIC LIMIT (%) 20
PLASTICITY INDEX (%) 19
Sample Type : UDS
Borehole No.  1/48+400 Sample No:  UDS-8 Depth (m):  23.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
— F{____._ﬂ:
Operator : Checked : Authorised Signaroty
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 87%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 25.01 25.75 27.38 24.59 20.25 19.80
Dry Weight + Tare (g) 20.70 21.07 2132 19.62 18.10 17.99
Tare Weight (2) 10.21 10.52 8.63 9.78 8.69 10.13
Water Content (%) 41.09 4436 47.75 50.51 22.85 23.03
Penetration {mm} 14.00 17.60 21.60 24.90
LIQUID LIMIT (%) 46
PLASTIC LIMIT (%) 23
PLASTICITY INDEX (%) 23
Sample Type : UDS
Borehole No.  1/49+250 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
L;% pr= S
Operator : = Checked : Authorised Signaroty = <
Date: 1] ex]20r¢ Date: 2\ )z)) ¢ Date: 2 | 7] LY
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 93%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.57 26.38 30.18 31.52 19.87 20.15
Dry Weight + Tare (g) 22.85 21.34 23.40 24.42 17.80 18.30
Tare Weight (g) 8.33 9.42 8.72 10.11 8.55 10.00
Water Content (%) 39.39 42.28 46.19 49,62 2238 22.29
Penetration {mm) 14.50 17.30 21.20 24.90
LIQUID LIMIT (%) 45
PLASTIC LIMIT (%) 22
PLASTICITY INDEX (%) 23
Sample Type : UDS
Borehole No.  1/49+250 Sample No:  UDS-5 Depth (m):  14.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
= j&/«\//f”,
JOpcrator : ] Checked : Authorised Signaroty
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 94%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.69 30.52 28.22 31.88
Dry Weight + Tare (g) 2439 26.06 24.06 26.05
Tare Weight (g 8.60 10.51 10.57  8.69 NP
Water Content (%) 27.23 28.68 30.84 33.58
Penetration {mm) 15.80 17.90 21.00 25.20
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : UDS
Borehole No.  1/49+250 Sample No:  UDS-8 Depth (m):  23.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
_/‘\/""‘1 ’
¢ 2 sl
Operator : ’ Authorised Signaroty
Date: 17/#3 [ 2006 23] 16 Date: 248 WA
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 95%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 27.47 30.70 27.52 30.08
Dry Weight + Tare (g) 23.10 2581 2273 24.86
Tare Weight (2 8.64 10.22 8.60 10.35 NP
Water Content (%) 30.22 3137 33.90 35.98
Penetration {mm) 15.40 17.40 22.00 26.00
LIQUID LIMIT (*0) 33
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : UDs
Borehole No.  1/49+250 Sample No:  UDS-9 Depth (m):  26.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
et Test Report No: XPL/2015-16/02
e

Operator : - Checked : Authorised Signaroty
Date : ryzafs/gers Date: 9/|’3}“; ‘| Date: 7_1’\ %\lﬂ-‘
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WATER CONTENT %
HISTORY OF SAMPLE : Natural
Percentage of passing 0.425mm B.S.Sieve =
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 25.66 22.85 26.75 26.90
Dry Weight + Tare (g) 22.59 19.84 23.04 23.04
Tare Weight (g) 9.12 7.74 9.43 9.54 NP
Water Content (%) 22.79 24 88 27.26 28.56
Penetration {mm}) 14.60 18.00 22.00 24.00
LIQUID LIMIT (%) 26
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : UDS
Borehole No.  1/50+100 Sample No:  UDS-1 Depth (m): 2.00
XPLORER Site Ref:  Hapur - Meerut Section JobNo: 1342
. Test Report No: XPL/2015-16/02
Operator : : Checked : Authorised Signaroty
Date : I'Tftﬂfzw & Date: 21 /z }; /4 Date: 24 ']',] 284
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HISTORY OF SAMPLE : Natural
Percentage of passing 0.425mm B.S.Sieve =
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 23.97 22.90 25.20 27.11
Dry Weight + Tare (g) 20.60 19.66 21.53 22.80
Tare Weight (2 8.01 8.14 9.31 9.31 NP
Water Content (%) 26.77 28.13 30.03 3195
Penetration {mm) 15.30 17.50 21.00 24,50
LIQUID LIMIT (%) 29
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : UDS
Borehole No.  1/50+100 Sample No:  UDS-3 Depth (m):  8.00
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
K- P= o
e,
Operator : Checked : Authorised Signaroty
Date : 16[0,3/2_1:{6 Date: ]38 Date: lll"q A
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WATER CONTENT %

HISTORY OF SAMPLE :

Percentage of passing 0.425mm B.S.Sieve = 93%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 23.40 29.06 24.99 24.12
Dry Weight + Tare (g) 21.04 25.75 21.86 21.14
Tare Weight (g) 8.28 9.51 8.13 9.55 NP
Water Content (%) 18.45 20.38 22.80 25.69
Penetration {mm) 15.50 18.00 21.50 25.90
LIQUID LIMIT (%) 22
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : SPT
Borehole No.  2/64+270 Sample No:  SPT-1 Depth (m):  1.50
XPLORER Site Ref: Hapur - Meerut Section JobNo: 1342
Test Report No: XPL/2015-16/02
|operator : C% Checked : Authorised Signaro‘l}f/Q;;"\/d/)f'
Date : 17 Ja/)200¢ Date: o\ ]2)ié Date: 7\ | 3{1® N
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 92%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 30.82 27.87 29.12 29.92 21.36 22.84
Dry Weight + Tare (g) 24.22 22.47 23.05 22.95 19.11 20.44
Tare Weight (2 7.99 9.76 9.71 8.40 9.50 10.11
Water Content (%) 40.67 4249 4550  47.90 2341  23.23
Penetration (mm) 15.50 18.00 22.00 25.10
LIQUID LIMIT (%) 44
PLASTIC LIMIT (%) 23
PLASTICITY INDEX (%) 21
Sample Type : UDS
Borechole No.  2/65+740 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section Job No: 1342
Test Report No: XPL/2015-16/02
g- FP /t\/“'_-'
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Operator : - Checked : Authorised Signaroty
Date : 1805 (201 Date: 2| }3)] 6 Date: TAY A S
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 93%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 28.73 28.26 3337 32.22
Dry Weight + Tare (g) 24.30 23.80 27.60 26.34
Tare Weight (2) 7.45 7.90 9.45 9.41 NP
Water Content (%) 26.29 28.05 31.79 34.73
Penetration {mm) 14.80 17.00 21.80 25.50
LIQUID LIMIT (%) 30
PLASTIC LIMIT (%) NP
PLASTICITY INDEX (%)
Sample Type : UDS
Borehole No.  2/54+825 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section JobNo : 1342
Test Report No: XPL/2015-16/02
s e Do
Operator : Checked : = Authorised Signaroty
Date : [ '7/ 03/2;:” Date: 2\ /g)} ¢ Date: 24 l 5’1 A b
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WATER CONTENT %
HISTORY OF SAMPLE :
Percentage of passing 0.425mm B.S.Sieve = 92%
LIQUID LIMIT % PLASTIC LIMIT %
Wet Weight + Tare (g) 29.82 27.66 29.98 30.91 21.70 22.84
Dry Weight + Tare (g) 23.89 21.76 23.12 2342 19.95 20.97
Tare Weight (8) 9.79 8.37 8.70 8.71 1021 10.40
Water Content (%) 42.06 44,06 47.57 50.92 17.97 17.69
Penetration (mm) 15.50 17.70 21.60 25.40
LIQUID LIMIT (%) 46
PLASTIC LIMIT (%) 18
PLASTICITY INDEX (%) 28
Sample Type : uDS
Borehole No.  2/63+570 Sample No:  UDS-1 Depth (m):  2.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
JuB o Yo
Operator : ; Checked : Authorised Signaroty :
Date 1¢foz ) 200 Date: Date: ar\ ﬂ'?/\/\




NABL ACCREDMTATED
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M SPECIFIC GRAVITY

XPLORER (152720 :PART 3/SEC1:1980)

CONSULTANITY SERpaCEsS (23 LD CERTIFFCATE NO-T-2878

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BH No :- 1 Sample No :-UDS-7 Depth(m) 20.00
Chainage 34+360
Test No : 1 2
p, Bottle No: SG-17 SG-18
Mass of p, bottle with stopper, M1 33.55 40.13
Mass of p, bottle with Stopper & Soil, M2 43.55 50.13
M'as.s of p, bottle with Stopper, Soil & 9042 95.41
Distilled Water, M3
M.asls of p, bottle with Stopper & 86.23 29.19
Distilled Water, M4
- M2 - M1
M = ( ) 2.63 2.65
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.64
BH No :- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 48+400
Test No : 1 2
p, Bottle No: SG-24 SG-25
Mass of p, bottle with stopper, M1 42.02 2413
Mass of p, bottle with Stopper & Soil, M2 52.02 34.13
Mass of p; bottle with Stopper, Soil &
Distilled Water, M3 ke 7535
Mass of p, bottle with Stopper &
Distilled Water, M4 ALt —
_ M2 - Ml
Biem ( ) 2.63 2.62
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.63
Operator : Checked : Authorised signatory
12 = =
Date : f"?/D:S )D.wff Date: 878/ )J ¥ Date : Q""M\'}m
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M SPECIFIC GRAVITY

XPLORE (1S 2720 : PART 3/SEC 1 : 1980)

CIOMSLL T ARCY SERACES (83 LT

CERTIFICATE NO-T-1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 1 Sample No :- UDS-1 Depth(m) 2.00
Chainage 49+250
Test No: 1 2
p, Bottle No: ' SG-15 SG-16
Mass of p, bottle with stopper, M1 36.62 33.14
Mass of p, bottle with Stopper & Soil, M2 46.62 43.14
le wi il &
M.as_s of p, bottle with Stopper, Soi 9533 92.00
Distilled Water, M3
M.as.s of p, bottle with Stopper & £9.10 25,80
Distilled Water, M4
_ M2 - M1
L _ ) 2.65 2.63
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.64
BHNo:- 1 Sample No :-UDS-1 Depth(m) 2.00
Chainage 50+100
Test No : 1 2
ps Bottle No : SG-10 SG-11
Mass of p, bottle with stopper, M1 27.45 34.32
Mass of p, bottle with Stopper & Soil, M2 37.45 44.35
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 S st
Mass of p, bottle with Stopper &
Distilled Water, M4 G §4.30
- M2 - M1
= ( ) 2.66 2.68
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.67
Operator : Checked : Authorised signatory
= W
- LA
A\ Ty
Date : !'9/5'5/1‘”( Date: 87Z+ } )¢ Date : \\ \
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XPLORER  (152720:PART 3/SEC 1:1980)

TSR T AN SEATVEIERE, |

CERTIFICATE NO-T-1478

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 2 Sample No :-SPT-8 Depth(m) 12.00
Chainage 64+270
Test No: 1 2
ps Bottle No: SG-18 SG-21
Mass of p, bottle with stopper, M1 40.14 38.71
Mass of p, bottle with Stopper & Soil, M2 50.14 48.71
M.as-s of p;bottle with Stopper, Soil & 95.78 94.04
Distilled Water, M3
Mass of p, bottle with Stopper &
89.50 87.73
Distilled Water, M4
_ M2 - M1
P ( ) 2.69 2.71
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.70
BH No :- 2 Sample No :-UDS-1 Depth(m) 2.00
Chainage 65+740
Test No : 1 2
ps Bottle No : SG-23 SG-25
Mass of p, bottle with stopper, M1 35.04 24.13
Mass of p, bottle with Stopper & Soil, M2 45.05 34.13
Mass of p, bottle with Stopper, Soil &
Distilled Water, M3 LA 7360
Mass of p, bottle with Stopper &
Distilled Water, M4 8520 6941
= M2 - M1
e = ( ) 2.64 2.67
(M4 -M1)-(M3-M2)
Average Specific Gravity : 2.65
Operator : Checked : Authorised signatory
= -
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MABL ACCREDITATED

M SPECIFIC GRAVITY

XPLORER  (152720:PART 3/SEC 1:1980)

TIONS LT AN SRR

CERTIFICATE NO-T_1678

PROJECT : Geotechnical Investigation Works For Hapur - Meerut Section of DFCC

Meerut
SITE REF: Hapur - Meerut Section Job No. 1342
Test Report No: XPL/2015-16/02
BHNo :- 2 Sample No :-UDS-1 Depth(m) 2.00
Chainage 54+825
Test No : 1 2
ps Bottle No : SG-18 SG-20
Mass of p, bottle with stopper, M1 39.5 43.18
Mass of p, bottle with Stopper & Soil, M2 49.49 53.18
M'as:s of p, bottle with Stopper, Soil & 94.29 93.30
Distilled Water, M3
M'as's of p, bottle with Stopper & 88.15 87 14
Distilled Water, M4
M2 - M1
R = : ) 2.59 2.60
(M4 -MI1)-(M3-M2)
Average Specific Gravity : 2.60
BHNo :- 2 Sample No :-UDS-1 Depth(m) 2.00
Chainage 63+570
Test No : 1 2
ps Bottle No: SG-12 SG-15
Mass of p, bottle with stopper, M1 38.67 36.05
Mass of p, bottle with Stopper & Soil, M2 48.67 46.04
Mass of p, bottle with Stopper, Soil &
: i 94.29
Distilled Water, M3 ST8
Mass of p, bottle with Stopper &
s " 88.04
Distilled Water, M4 S
_ M2 - Mi
Py = ( ) 2.65 2.67
(M4-M1)-(M3-M2)
Average Specific Gravity : 2.66
Operator : Checked : Authorised signatory
§ /j
(j\/gg ______ T s W
" \
Date : 18/03/ 2014 Date : 8792'/3/| { Date : g2 (el 1




VA

NABL ACCREDMITATED

XPLORER DIRECT SHEAR TEST RESULT
LIEINERE I T ARK Y SIS IR (I LTI I.S.: 272[' : PART xm
CERTIFICATE NO-T-1678
y = 0.555x
120.0 . T
100.0 — - — —
80.0 =
g
& 60.0
# 400 —
2
o 200 —
]
o 0.0
% 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
| ] |
: | F
& _ 1
= }7 —&— Specimen 1 (0.5 kg/cm*2)
E ! —a— Specimen 2 ( 1 kgfem*2) o
% _ —®—Specimen 3 (1.5 kg/em*2)
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m®)= 1.67 c= 0.0 kPa
Poorly Graded SAND(SP) o= 29.0°
BHNo: 1 | Chainage  34+360 | SampleNo.  SPT-1 | Depth(m):  1.50
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: M Checked by: Authorised Signatory:
Vi f [or3
; \
Date: 'j(\ %\ o\b Date: zgd@ J o4 Date: L= \,{] "




PA

NABL ACCREDITATED
LABORATORY

Stress (kPa)

-+

XPLORE DIRECT SHEAR TEST RESULT
CONRIATANCY St 53 LTS 1.S.: 2720 : PART XIII
CERTIFICATE NO.T-1478
y = 0.631x
120.0
100.0 — = ‘ S =
E 1
& e00 / 1
9 A0t— 74 -— —
o L
»n 200 L - o —_—
[ =
S 00
ﬁ v} 30 60 a0 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
100 ;

T
—a&— Specimen 1 (0.5 kglcm*2)
—a&— Specimen 2 ( 1 kg/cm*2)
—a— Specimen 3 (1.5 kgicm*2) |

0 2 4 6 8 10

14 16 18 20

12
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?®)= 1.72 ¢= 0.0 kPa
Greyish Silty SAND (SW-SM) o= A
BHNo: | | Chainage  34+360 | SampleNo.  SPT-6 | Depth(m): 9.00
Site Ref: Hapur - Meerut Section Job No : 1342

Test Report No: XPL/2015-16/02

Tested by: . Checked by:
oo

Date: \ ()A(‘)\o\ 6

R
28817 )| &

Date:

Authorised Signatory:

S

22 '\’Q’V(\ A

Date:




EITIMESRLILT ACNY SEROVICESS (R LTS

L.S.: 2720 : PART XIII

XPLORE DIRECT SHEAR TEST RESULT

NABL ACCREDITATED

CERTIFICATE NO-T-1678

y =0.716x
120.0
100.0 ) i _7/+ —
80.0 —— — : g 1
g | |
a 400 +—— — —’7
£
o 200 — |
5 o |
=
n 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 | | ‘ | [
100 ‘ — ‘ =
80 - ‘ —
w
o . _ -
o 60 —e— Specimen 1 (0.5 kg/lcm”2)
;]
a —a&— Specimen 2 ( 1 kgfem*2)
l:‘D': 4 = —-—-‘SpecimenS (1.5 kg;‘cn':l*‘z) . ‘
20 S S - -
¥ | | |
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m*)= 1.81 &= 0.0 kPa
Greyish Silty SAND (SW-SM) b= 35.6°

BHNo: 1| | Chainage  34+360 | SampleNo.  SPT-18

| Depth (m):  27.00

Site Ref: Hapur - Meerut Section

Job No :

1342

Test Report No: XPL/2015-16/02

Tested by: ..
%\A) o

Date: \ ")\{ ?)\ ol b

Checked by:
p=

Date: 882 2) 14

Authorised Signatory:

Date:

%A

aA\




NABL ACCREDITATED

Site Ref: Hapur - Meerut Section

PLORE DIRECT SHEAR TEST RESULT
EPESLILT SRIC TR BT {55 LY ER I'S-: 2720 . PART XIII
CERTIFICATE NO-T-1678
y = 0.678x
120.0 ,
100.0 - —0 —— 7J - ==
80.0 — N
© |
3 600 ——— — —
@ 400 -~ e
£
O 200 — — ~
o 0.0
ﬁ 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 | : !
| R
100 | —— ——
80 - — - —
®
o |
> 60 B —e— Specimen 1 (0.5 kg/cm*2) ‘
n .
3 4  Specimen 2 ( 1 kg/cm*2)
S ‘ —a— Specimen 3 (1.5 kg/lem*2)
® 40 ' i |
20 —t -
0 T t ! ! ! ! ! t
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?®)= 1.75 c= 0.0 kPa
Greyish Silty SAND (SW-SM) o= 34.1°
BHNo: | | Chainage  48+400 | SampleNo.  SPT-19 | Depth (m): 2850
Job No : 1342

Test Report No: XPL/2015-16/02

Tested by: . ; Checked by:
ey e

pE=

88B3 )1 ¢

Date: \7\‘ \q)\ 0\(9

Date:

Authorised Signatory:




PA

NABL ACCREINTATED

Site Ref:

Hapur - Meerut Section

)(pLC)-RER DIRECT SHEAR TEST RESULT
AN TARKTY SEIRVEIIES (T LT I.S.: 2720 . PART XIII
y = 0.642x
120.0
100.0 ~ —
80.0 - -
g
< 60.0 | ‘
B 400 -
£
o 200 —
g 00 |
ﬁ 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 T
100
80 i e
™
o _ L
e 60 | —e— Specimen 1 (0.5 kglcm*2)
0 :
3 —a— Specimen 2 ( 1 kg/cm*2)
% 40 —8—Specimen 3 (1.5kglem?2)
20 S S
0 :
0 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.80 &= 0.0 kPa
Brownish Sandy SILT (ML) o= 2.7°
BHNo: 1| | Chainage  49+250 | SampleNo.  UDS-9 | Depth (m):  26.00
Job No : 1342

Test Report No: XPL/2015-16/02

Tested by:

Checked by:
=

Date: 2882 )/ ¢

Authorised Signatory:

Date:




PA

NABL ACCREDMTATED

XPLORER DIRECT SHEAR TEST RESULT
CIEINEUL TR ST B R 0P LT I.S.: 2720 : PART XI]I
CERTIFICATE NO-T-1678
y = 0.553x
120.0
1000 |- ! - —
|
800 {—— |
g
3 60.0 |
® 400
4
e
|
P 0.0
* 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
| ‘ |
a I .
x —e— Specimen 1 (0.5 kg/cm*2)
§ —a— Specimen 2 ( 1 kg/cm*2) —
= —=— Specimen 3 (1.5 kg/cm*2)
n il
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m*)= 1.67 g~ 0.0 kPa
Brownish Sandy SILT (ML) b= 28.9°
BHNo: 1 | Chainage  50+100 | SampleNo.  UDS-I | Depth (m):  2.00
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
P
WH
A
Date: \—ﬂ q>\ o \¢ Date: B85 || ¢ Date: " Y{l




NABL ACCREDNTATED

VA

XPLORER DIRECT SHEAR TEST RESULT
COTNTALILT Y TSRS ) D I.S.: 2720 . PART XIII
y = 0.708x
120.0
1000 +—— —
80.0 B
2
E, 60.0 +—
@ 400 —
o
»n 200 , -
5 oo |
5 0 30 60 20 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 : : | _
| | |
100 - ﬁ
80 +— | i ==l | b - e
®
Q. 0
= 60 —&— Specimen 1 (0.5 kgicm*2) L]
7] .
3 —a— Specimen 2 ( 1 kg/cm*"2)
% Jii : —&— Specimen 3 (1.5 kg/cm”2) |
T = ‘ ‘ 1|
20 | ,"’/% - | S| SR B
."/
0 M ! | ‘ ‘ l .
0 2 4 6 8 10 12 14 16 18 20
Strain (%)

Sample Details Test Result

Dry-density,(mg/m®)= 1.85 €= 0.0 kPa

Greyish Silty SAND (SW-SM) b= 353°
BHNo: 1| | Chainage  50+100 | SampleNo.  SPT-8 | Depth (m):  12.00
FSite Ref: Hapur - Meerut Section Job No : 1342

Test Report No: XPL/2015-16/02

Tested by: Checked by: Authorised Signatory:
T gL

p= A=

Date: \%\’3\0\ 6 Date: gbﬂ*e J | 6 Date: g




DA

NABL ACCREDITATED
LABORATORY

90 | T

Stress (kPa)

¥PLORER DIRECT SHEAR TEST RESULT
EIUIPEALIL T AR SR IR LT I.S‘: 2720 . P ART XIII
y = 0.553x
120.0
100.0 — — —
80.0
E X
£ 60.0 —
&S 400 |
4
a 20.0 | —
5 |
g 0.0 . |
5 0 30 60 a0 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
T I

e RS L

—e&— Specimen 1 (0.5 kgfcm*2)
4 Specimen 2 ( 1 kgfcm”2) -
—8— Specimen 3 (1.5 kg/cm*2) |

L

; \B{k Checked by:
Sty
(e L=

Date: | % QD\% \& 2.)34;3}] A

Date:

10 12 14 16 18 20
Strain (%)

Sample Details Test Result

Dry-density,(mg/m?®)= 1.65 = 0.0 kPa

Brownish Sandy SILT (ML) b= 289°
BHNo: 2 | Chainage  64+270 | SampleNo:  SPT-8 | Depth(m): 12.00
Site Ref: Hapur - Meerut Section Job No : 1342

Test Report No: XPL/2015-16/02

Tested by: Authorised Signatory:

A=

Date: 1 1 {1 »




PA

NABL ACCRETNTATED

XPLORER DIRECT SHEAR TEST RESULT
CTELI LT ASATY SERATES ) LTI I.S.: 2720 . PART XIII
y =0.677x
120.0 :
100.0
800 +——
g
X 60.0 Z
f el | ]
£
o 200 — — - —
[ =
g oo .
ﬁ 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 '
o T |
- | —
™
o B 1. . _1 | L
- 60 | _ _ —e— Specimen 1 (0.5 kg/cm*2) ‘
0 .
g —&— Specimen 2 ( 1 kg/fcm*2)
5 P +Specimen 3(1.5kglemt2) |
20 - E
0 ‘ ! . ‘
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.81 = 0.0 kPa
Greyish Silty SAND (SW-SM) b= 34.1°
BHNo: 2 | Chainage  64+270 | SampleNo.  SPT-15 | Depth (m): 2250
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
i = i
: A
_ o ]ﬂ'\ﬂ\
Date: % 1\ ol 6 Date: 2 Bha ] ) 6 Date:




DA

NABL ACCREDITATED

XPLORER DIRECT SHEAR TEST RESULT
IO T AR TV SERRWEL SR 5 1710 I.S.: 2720 : P ART XIII
CERTIFICATE NO-T-1678
y = 0.680x
1200
100.0
80.0 -
g
< 60.0
@2 400 |
e
» 200 o
g 0o i
£
7] 0 30 60 20 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 . [ |
100 "7 ] ‘
80 T i
w
o _
x 60 - —=&— Specimen 1 (0.5 kgicm*2) ]
o _
g —a— Specimen 2 ( 1 kg/lcm*2)
5 Jiir +ISpecimenT1,5 kglem*2)
20 e
0 ‘ : ‘
0 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.85 c= 0.0 kPa
Greyish Poorly Graded SAND (SP) o= 342°
BHNo: 2 | Chainage  65+740 | SampleNo.  SPT-14 | Depth (m):  21.00
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
S s nﬂﬂ— = )f}\}f‘/
AN '\’A/WM
Date: | 8)\ L\l e Date: Zﬂgé /f b Date:




PA

NABL ACCREDITATED

XPLORE DIRECT SHEAR TEST RESULT
UG T ARCY BEAWIUES $70 1712 I.S.: 2?20 p PART XIII
CERTIFICATE NO-T-1678
y = 0.551x
120.0
100.0 -
80.0 —
g
4 60.0
B 400 —
4
o 200 {— n —
| =
P 0.0
& 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
90 T
| ‘ '
80 | S |- —
70 +——— -
E 4 [ e—specmen 105 kyew'a)
x =] 4 Specimen 2 { 1 kg/cm*2)
3 —&— Specimen 3 (1.5 kg/cm*2)
a —— L el
& el ) )
| | |
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m®)= 1.76 c= 0.0 kPa
Brownish Sandy SILT (ML) b= 28.8 °
BHNo: 2 | Chainage  54+825 | SampleNo:  UDS-I | Depth(m): 2.0
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Checked by: Authorised Signatory:
, QA 'b'\"'
Date: \ 3“5\0 \G Date: 21dgd ) b Date: \




NABL ACCREDITATED
LABORATORY

Checked by:
Date: \?\@\o\ ‘o

Date: 2893 ) A

XPLORER DIRECT SHEAR TEST RESULT
ETETS LI T ARECTY SRS §R R T I-S': 2720 . PART XI“
CERTIFICATE NO-T-1678
y = 0.660x
120.0
1000 +—— — -
80.0 — —
4
3 60.0 +—— | — 2 —
2 400 S — o
£
& 200 +— — e — — -
& o0 ‘ ‘
5 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 ‘
100 - — L ‘ i
80 - — ‘ —
E —e— Specimen 1 (0.5 kg/cm*2) ‘
= —a— Specimen 2 ( 1 kgfcm"2)
] 60 ‘ i A
3 —&— Specimen 3 (1.5 kg/cm?2)
0 40 ‘ﬁ =
20 faceee M =
0 d— — ‘
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.85 c= 0.0 kPa
Brownish Silty SAND (SW-SM) b= 334°
BH No: 2 I Chainage 54+825 l Sample No.: SPT-15 l Depth (m): 22.50
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: Authorised Signatory:

B

nA
Date:




VA

NABL ACCREDITATED
LABORATORY

XPLO RER DIRECT SHEAR TEST RESULT
PRI AN S L.S.: 2720 : PART XIII
CERTIFECATE NO-T-1678
y = 0.684x
120.0
1000 +—
80.0 = —
g
3 60.0 — —
g 40.0 i = ‘ ‘ .
g
h 200 +— —_— o —
g oo |
& 0 30 60 90 120 150 180
Normal Stress (KPa)
Stress Vs. Strain Plot
120 | ‘ |
S . I ‘ 4
E | —e— Specimen 1 (0.5 kg/cm?2) |
= —a— Specimen 2 ( 1 kgfem*2) L
ﬁ —&— Specimen 3 (1.5 kg!cm"Z) |
& ‘%
| | —
0 2 4 6 8 10 12 14 16 18 20
Strain (%)
Sample Details Test Result
Dry-density,(mg/m?)= 1.85 6= 0.0 kPa
Brownish Silty SAND (SW-8M) o= 344°
BHNo: 2 | Chainage  63+570 | SampleNo..  SPT-16 | Depth (m):  24.00
Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Tested by: . Checked by: Authorised Signatory:
f%vb N i Jp
AV
Date \%«%\ b Date: 2. 892]) ) ¢ Date:




vA

B LSRR

ETIEE ST TR IR

UNCONSOLIDATED UNDRAINED TRIAXIAL TEST

NABL ACCREDITATED
LABORATORY

CERTIFICATE NO-T-1678

IS: 2720 , PART-11

Bulk Density Dry Density | Moisture Content
gm/cc gm/cc % cValue | ¢ Value
2.01 1.60 26.20 kPa Degree
"Type of Sample  Undisturbed 155 0.0
‘Type of Soil Silty CLAY (CI)
300 ————
& 240 1
i
w
bRT-VI S S— —C— G e
w $
@
|_
v 120 4 g O N N
o
< |
T
@ |
0 R . - " - . ’ .
0 60 120 180 240 300 360 420 480 540 600
NORMAL STRESS (kPa)
Stress Vs. Strain Plot
350 T
A
300 = |
250 + i
& 200 - ‘
—
0 0 _
g 1 50 —e— Specimen 1 (50 kPa) |
a 100 - —&— Specimen 2 (100 kPa) |
—&— Specimen 3 { 150 kPa) |
50 — "
0 |
0 5 10 gtrain (%) 15 20 25
Borehole No:- BH-1 Sample No:-  UDS-5 Depth (m) :- 14.00
CH (Km.).- 48+400 Site Ref :- Hapur - Meerut Section Job No :- 1342
i ’ Test Report No:XPL/2015-16/02
Operator : Checked by Authorised Signgtory;
T = R
Ay '(1 W
Date: \ rg.\ Wb Date: sy 3 ) ) ¢ 893 Date:




VA

XPLORE

UNCONSOLIDATED UNDRAINED TRIAXIAL TEST

NABL ACCREIMTATED
LABORATORY

CERTIFICATE NO-T-1678

IS: 2720 , PART-11

Bulk Density Dry Density | Moisture Content
gm/cc gmicc % c Value ¢ Value
2.10 1.78 18.20 kPa Degree
"Type of Sample  Undisturbed 63 0.0
'"Type of Soil Silty CLAY (CI)
160 - —
g
N 420 b
5]
(73]
L
o BO el b
|_
w L ]
14
.( 40 ......... ‘
w
o
7]
0 40 80 120 160 200 240 280 320
NORMAL STRESS (kPa)
Stress Vs. Strain Plot
140
120 _
100 - =
a 80 ]
=
0
§ 60 —— Specimen 1 (50 kPa)
5 40 E —@— Specimen 2 (100 kPa)
—&— Specimen 3 ( 150 kPa)
20 |
0
0 5 10 S¢rain (%) 15 20 25
Borehole No:- BH-1 Sample No:-  UDS-1 Depth (m) :- 2.00
5 ; . _ ; Job No :- 1342
ICH (Km.):- 49+250 Site Ref ;- Hapur - Meerut Section Test Report No:XPL/2015-16/02
Operator : Checked by Authorised Signatory:
LY ’___._.-“'7
Ry AV = L A
W
Date: %’\ %\ o\ Date: au) 2 )b 204 Date: i \ 5]
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XPLORE

EUEME BT ARKTY SESTIGNTEE T ) LT

UNCONSOLIDATED UNDRAINED TRIAXIAL TEST

NABL ACCREDITATED
LABORATORY

CERTIFICATE NO-T-1678

I1S: 2720, PART-11

Bulk Density Dry Density | Moisture Content
gm/cc gmicc % cValue | ¢ Value
2.10 1.78 18.20 kPa Degree
'Type of Sample  Undisturbed 111 0.0
"Type of Soil Silty CLAY (Cl)
300 y—— . -
nﬂ_l 710 | SSRREURTRNS COUMURUUINE SRRSO | pOR: S S S S S
"
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7] 180 M T R T T e b R e
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g 100 —a—Speu'n-;enH (50 kPa) "
ﬁ —&— Specimen 2 (100 kPa)
50 K I & Specimen 3 { 150 kPa)
0 .
0 5 10 gtrain (%) 15 20 25
Borehole No:- BH-1 Sample No:- UDS-5 Depth (m) :- 14,00
: : ; i : Job No :- 1342
CH (Km.):- 49+250 Site Ref :- Hapur - Meerut Section Test Report No:XPL/2015-16/02
Operator : N Checked by _— Authorised Signatory: .
Date : Date: 9.4 l 24t Date:

895




A

XPLORER

ML K ALY TR

UNCONSOLIDATED UNDRAINED TRIAXIAL TEST

NABL ACCREDITATED
LABDRAT(}RY

CERTIFICATE NO-T-1678

IS: 2720 , PART-11

Bulk Density Dry Density | Moisture Content
gmicc gmicc % ¢ Value ¢ Value
2.01 1.76 14.30 kPa Degree
'Type of Sample  Undisturbed 58 0.0
"Type of Sail Silty CLAY (CI)
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0 5 10 strain (%) 15 20 25
Borehole No:- BH-2 Sample No:--  UDS-1 Depth (m) :- 2.00
CH (Km.):- 65+740 Site Ref - Hapur - Meerut Section b Mo = 1o
E ) Test Report No:XPL/2015-16/02
Operator : E Checked by Authorised Signatory:
ﬁ/\‘B ‘\0\ b -’rDT:’\"";\
Date: |\ B Date: 2 )2) )b Date:

890




KPLORER

LIEESA LT Sl DY TR S £ 1T

UNCONSOLIDATED UNDRAINED TRIAXIAL TEST

NABL ACCREDITATED

LABORATORY
T

CERTIFICATE NO-T-1678

IS: 2720 , PART-11

Bulk Density Dry Density | Moisture Content
gmicc gmicc % cValue | ¢ Value
1.93 1.62 19.40 kPa Degree
‘Type of Sample  Undisturbed 49 0.0
Type of Sail Silty CLAY (Cl)
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5 —8— Specimen 2 (100 kPa)
| ‘ —&— Specimen 3 ( 150 kPa)
’ |
Borehole No:- BH-2 Sample No:-  UDS-1 Depth (m) :- 2.00
CH (Km.):- 66+570 Site Ref - Hapur - Meerut Section dah Na ;- Iode
- ] Test Report No:XPL/2015-16/02
Operator : n Checked by Authorised Signatory:
-'\.\ i
Quaoyred = e B
AL\ § e
Date: \ Date: 21020 ¢ Date:

oJI




NABL ACCREITATED

XPLORER | Nals?
i memett - UNCONFINED COMPRESSIVE STRENGTH TEST el AN

IS: 2720, PART-10

|| Bulk Density Dry Density | Moisture Content cvalue | ¢ Value
gm/cc gm/ce % kPa Degree

[ 170 1.46 16.30 51 0.0

Type of Sample : Undisturbed

Type of Soil : Silty CLAY (CL)

80 -

60 1

SHEAR STRESS (kPa)
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Stress Vs. Strain Plot
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80
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= 60
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20 2 ‘ |
; ‘ | I
0 2 4 6 . 8 10 12 14
| Strain (%)
Borehole No: 1/ 48+400 Sample No: UDS-1 Depth (m) : 2.00
XPLORER Site Ref: Hapur - Meerut Section Job No : 1342
Test Report No: XPL/2015-16/02
Operator : < Checked : Authorised Signatory:
£y RN o
NS
o) = A3,
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DETERMINATION OF TOTAL SOLUBLE SULPHATE OF SOIL
HPLORE IS 2720: (PART-27) -1977
G, T Y SEFIGIEIRS R BT
CLIENT / CONSULTANT: SKYLARK DESIGNER AND ENGINEERS (P) LTD
PROJECT: Geotechnical Investigation Works For Hapur - Meerut Section of DFCC Meerut JOB No: 1342
|SITE REF: Hapur - Meerut Section Test Report No: XPL/2015-16/02
Location :
Borehole No: 1/ 34+600 Borehole No: 1/ 48+400
8. Na. Description of Data Sample No: SPT-6 Sample No:  UDS-1
Depth (m): 9.00 Depth (m): 2.00
1 Mass of soil sample taken (gm) 100 100
2 Volume of Distilled water added (ml) 200 200
3 Volume of soil water Extract taken ml 100 100
4 Weight of Empty crucible gm (W,) NA NA
5 Weight of crucible + Barium Sulphate gm (W) No ppt No ppt
6 Sulphate (as SO;) gm/l NIL NIL
Borehole No: 1/49+250 Borehole No: 1/ 50+100
S. No. Description of Data Sample No: UDS-1 Sample No: UDS-I
Depth (m): 2.00 Depth (m): 2.00
1 Mass of soil sample taken (gm) 100 100
2 Yolume of Distilled water added (ml) 200 200
3 Volume of soil water Extract taken ml 100 100
4 Weight of Empty crucible gm (W,) NA NA
5 ‘Weight of crucible + Barium Sulphate gm (W,) No ppt No ppt
6 Sulphate (as S03) gm/l NIL NIL
Tested By : % Checked By: Authorised Signatory :
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DETERMINATION OF TOTAL SOLUBLE SULPHATE OF SOIL
H¥PLORER IS 2720: (PART-27) -1977
CLIENT / CONSULTANT: SKYLARK DESIGNER AND ENGINEERS (P) LTD
PROJECT: Geotechnical Investigation Works For Hapur - Meerut Section of DFCC Meerut JOB No: 1342
|SITE REF: Hapur - Meerut Section Test Report No: XPL/2015-16/02
Location :
Borehole No: 2/ 64+270 Borehole No: 2/ 65+740
S. No. Description of Data Sample No: SPT-1 Sample No: UDS-4
Depth (m):  1.50 Depth (m): 11
1 Mass of soil sample taken (gm) 100 100
2 Volume of Distilled water added (ml) 200 200
3 Volume of soil water Extract taken ml 100 100
4 Weight of Empty crucible gm (W) NA NA
5 Weight of crucible + Barium Sulphate gm (W) No ppt No ppt
6 Sulphate (as SO;) gm/l NIL NIL
Borehole No: 2 /544825 Borehole No: 2/ 63+570
8. No. Description of Data Sample No:  UDS-1 Sample No: UDS-1
Depth (m):  2.00 Depth (m): 2.00
1 Mass of soil sample taken (gm) 100 100
2 Volume of Distilled water added (ml) 200 200
3 Volume of soil water Extract taken ml 100 100
4 Weight of Empty crucible gm (W,) NA NA
5 Weight of crucible + Barium Sulphate gm (W,) No ppt No ppt
6 Sulphate (as SO3) gm/l NIL NIL
Tested By, Checked By: Authorised Signatory :
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DETERMINATION OF TOTAL SOLUBLE CHLORIDE OF SOIL
Vogel"s Text Book of Quantitative Chemical Analysis
XPLORER - 4

CATRERL N T ARSI ERATCIRNE (5 1T

CLIENT / CONSULTANT: SKYLARK DESIGNER AND ENGINEERS (P) LTD JOB No.: 1342

PROJECT: Geotechnical Investigation Works For Hapur - Meerut Section of DFCC Meerut| Test Report No.XPL/2015-16/02

SITE REF: Hapur - Meerut Section

Borehole No: 1/34+600 Borehole No: 1/ 48+400 Borehole No: 1 /49+250
S. No. Description of Data SampleNo: SPT-6 Sample No:  UDS-1 Sample No: UDS-1

\Depth (m): 9.00 Depth (m): 2.00 Depth (m): 2.00

1 Mass of soil sample taken (gm) 40 40 40

2 Volume of Distilled water added (ml) 200 200 200

3 Normality of AgNO, 0.014N 0.014N 0.014N

4 Volume of soil water extract taken for titration (ml) 25 25 25

5 Initial burette reading V, 0 1.3 22

6 Final burette reading V, 1.3 22 32

7 Chloride (mg/l or ppm), ¥ 2581 17.87 19.86

8 Total Chlorides in soil sample (mg/l or ppm) 129.07 89.36 99.29

Borehole No: 1/ 50+100 Borehole No: 2 /64+270 Borehole No: 2/ 65+740

8. No. Description of Data Sample No: UDS-1 Sample No: SPT-1 Sample No: UDS-4
Depth (m): 2.00 Depth (m): 1.50 Depth (m): 11
1 Mass of soil sample taken (gm) 40 40 40
2 Volume of Distilled water added (ml) 200 200 200
3 Normality of AgNO, 0.014N 0.014N 0.014N
4 Volume of soil water extract taken for titration (ml) 25 25 25
5 Initial burette reading V, 7 %2 4.1
6 Final burette reading V, 83 4.1 52
7 Chloride (mg/1 or ppm), Y 25.81 17.87 2184
8 Total Chlorides in soil sample (mg/l or ppm) 129.07 89.36 109.22
Tested By ; Checked By: Authorised Signatory :
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XPLORER
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DETERMINATION OF TOTAL SOLUBLE CHLORIDE OF SOIL
Vogel''s Text Book of Quantitative Chemical Analysis

CLIENT / CONSULTANT: SKYLARK DESIGNER AND ENGINEERS (P) LTD

JOB No.: 1342

PROJECT: Geotechnical Investigation Works For Hapur - Meerut Section of DFCC Meerut|Test Report No.XPL/2015-16/02

SITE REF: Hapur - Meerut Section

Borehole No: 2 /54+825 Borehole No: 2/ 63+570 Borehole No:
. No. Description of Data Sample No:  UDS-1 Sample No: UDS-1 Sample No :

Depth (m): 2.00 Depth (m): 2.00 Depth (m):

1 Mass of soil sample taken (zgm) 40 40

2 Volume of Distilled water added (ml) 200 200

3 Normality of AgNO, 0.014N 0.014N

4 Volume of soil water extract taken for titration (ml) Z5 25

5 Initial burette reading V, 52 6.1

6 Final burette reading V; 6.1 7.0

7 Chloride (mg/l or ppm), Y 17.87 17.87

8 Total Chlorides in soil sample (mg/l or ppm) 89.36 89.36
Borehole No: Borehole No: Borehole No:

S. No. Description of Data Sample No : Sample No : Sample No :

Depth (m): Depth (m): Depth (m):

1 Mass of soil sample taken (gm)

2 Volume of Distilled water added (ml)

3 Normality of AgNO,

4 Volume of soil water extract taken for titration (ml)

5 Initial burette reading V,

6 Final burette reading V,

7 Chloride (mg/l or ppm), Y

8 Total Chlorides in soil sample (mg/1 or ppm)

Tested By : Checked By: Authorised Signatory
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DETERMINATION OF pH VALUE OF SOIL
IS 2720: (PART-26) -1987

CLIENT / CONSULTANT: SKYLARK DESIGNER AND ENGINEERS (P) LTD

PROJECT: Geotechnical Investigation Works For Hapur - Meerut Section of DFCC Meerut

JOB No: 1342

SITE REF: Hapur - Meerut Section Test Report No: XPL/2015-16/02
Borehole No: 1/ 34+600 Rorehole No: 1/ 48+400
8. No. Description of Data SampleNo:  SPT-6 SampleNo:  UDS-1
Depth (m):  9.00 Depth (m): 2.00
1 Soil Identification Silty SAND Silty CLAY
2 Sample Passing Sieve Size (u) 425 425
3 Wt. of Soil sample Taken (gm) 40 40
4 Volume of Distilled water added (ml) 100 100
5 Temperature (°C) 242 24.1
6 pH meter reading 792 7.15
Borehole No: 1/49+250 Borehole No: 1/ 50+100
8. No. Description of Data SampleNo: UDS-1 Sample No: UDS-1
Depth (m):  2.00 Depth (m): 2.00
1 Soil Identification Silty CLAY Sandy SILT
2 Sample Passing Sieve Size (p) 425 425
3 Wt. of Soil sample Taken (gm) 40 40
4 Volume of Distilled water added (ml) 100 100
5 Temperature (°C) 242 242
6 pH meter reading 7.60 7.54
Borehole No: 2 / 64+270 Borehole No: 2/ 65+740
8. No. Description of Data Sample No: SPT-1 SampleNo: UDS-4
Depth {m): 1.50 Depth (m): 11
1 Soil Identification Sandy SILT Sandy SILT
2 Sample Passing Sieve Size (n) 425 425
3 Wt. of Soil sample Taken (gm) 40 40
4 Volume of Distilled water added (ml) 100 100
5 Temperature ("C) 238 242
6 pH meter reading 7.12 7.89
Tested By Checked By: Authorised Signatory -
Danerg/g/?,fg Date: zlng.'é Date: M‘\lﬂ 18TA
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DETERMINATION OF pH VALUE OF SOIL
1S 2720: (PART-26) -1987

CLIENT / CONSULTANT: SKYLARK DESIGNER AND ENGINEERS (P) LTD

PROJECT: Geotechnical Investigation Works For Hapur - Meerut Section of DFCC Meerut

JOB No: 1342

904

SITE REF: Hapur - Meerut Section Test Report No: XPL/2015-16/02
Borehole No: 2 /544825 Borehole No: 2/ 63+570
8. No. Description of Data SampleNo:  UDS-1 Sample No: UDS-1
Depth (m):  2.00 Depth (m): 11
1 Soil Identification Silty SAND Silty CLAY
2 Sample Passing Sieve Size (p) 425 425
3 Wt. of Soil sample Taken (gm) 40 40
4 Volume of Distilled water added (ml) 100 100
5 Temperature ("C) 23.8 238
6 pH meter reading 7.38 728
Borehole No: Borehole No:
S. No. Description of Data Sample No : Sample No :
Depth (m): Depth (m):
1 Soil Identification
2 Sample Passing Sieve Size (n)
3 Wt. of Soil sample Taken (gm)
4 Volume of Distilled water added (ml}
5 Temperature ("C)
6 pH meter reading
Borehole No: Borehole No:
8. No. Description of Data Sample No: Sample No:
Depth (m): Depth (m):
1 Soil Identification
2 Sample Passing Sieve Size (n)
3 ‘Wt. of Soil sample Taken (gm)
4 Volume of Distilled water added (ml)
5 Temperature (°C)
6 pH meter reading
Tested B& Checked By: Authorised Signatory
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